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Applicant information

iR

Name of samples:

Rechargeable Li-ion Battery

FF i 44K RS L Yt 2/ R - i A F
Type/ Model: L19D4PG2 7.68V
e ' 6460mAh 49Wh(Rated)
RS 6650mAh  51Wh (Typ)

yp
Lithium content:
A B o
Trade mark:
P 5+ B
Commission by: SUNWODA Electronic Co.,Ltd.
FHEHRAL: JURHE I8 ¥ A0 A PR 2 ]

Commissioner address:

Floor1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China

RACRAIL: B AR R 5 AT A B2 5 4 A BB . 2BA-BIX . 2HED
[X 3-9%%

Factory: SUNWODA Electronic Co., Ltd. Sixth Branch

A7) JOEE FL T A BR A /] S5 /N 7 A

Factory address: Northeast of Intersection of Keyu Road and Tongguan Road, Gongming Street,

Eé});@ht ' Guangming New District, Shenzhen City, Guangdong Province,P.R.China
” ’ W AR URIIT R X A B AT E R % 5 R K TE AT b AR

Appearance: Black

FE MBI« e

Sample status: Good

FEmRE: SEUF

Quantity of sample:

BESHORE 46pes

Sample identification: b1# ~ b16#

FERARIRT 5 c1# ~c30#

Receiving date:

BERE L 2019-09-27

Testing date:

D H 39 2019-09-27

Completing date:

D58 B 3 - 2019-10-14

Conclusion/45i4 :

Test and Criteria(ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3)
BT EBE B ST faR s mr @l R Fbs T 5/ 1T g

P
174
—_—

Seal/f 56 % H % -

Reviewed by:
GEvY

Title: Supervisor

%G TE

Tested by:
M3
Engineer
W

]
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Test Conclusionil i 45 i

No. Name of test Test result Conclusion

Frs T H 44 75 HIIEERE S RIS 1

Altitude simulation
1 e See Appendix 1 P
= FE AL

Thermal test

2 i See Appendix 2 P
T e
Vibration

3 B See Appendix 3 P
=5
Shock

4 See Appendix 4 P
UisH

External Short-circuit

5 o See Appendix 5 P
SNSRI
Crush
See Appendix 6 P
EIAN
6
Impact
See Appendix 6 N/A
i
Overcharge
7 See Appendix 7 P
i E

Forced discharge
8 i See Appendix 8 P
seR 1] T8 P
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Photos of samples and markings

*qé HD&*T—[’/\“\\)#

Battery(L19D4PG2  7.68V
6460mAh  49Wh (Rated)
6650mAh  51Wh (Typ))

Lenovo is traderark of Lenovo, used under license. CAUTION: Replace with same type only.
LenovoR BB SKERT B ki dR, RIBIFTHEA. Use of another battery may present a fire or explosion
Model Name ZIES/85%:L19D4PG2 PLEASE REFER TO USER MANUAL OR FOLLOW LOCAL
ASM P/N :SB10X63139 ORDINANCES AND/OR REGULATIONS FOP DISPOSAL
FRU P/N :5B10X63138 i 5

2ICP5/41/110-2

7.68V == Typical Capacity 6650mAl Wh, Rated Capacity 6460mAh/49Wh

FESE: 6460mAh FEEPRHIE FE(limited charging voltage): 8.8V

For use with Lenovo personal computer

IS REEARFRFRAE

Manufactured by Sunwoda Electronic Co., Ltd. @i Date: 20191010 B#

Rechargeable Li-ion Battery/$8#5 FHith4 ) 4

Made in China st - thE] Ti"  BSSB10X63139W1SZ9AA0021

DO NOT OPEN OF EXPOSE | NEPAS OUVRIR NI EXPOSER P NO ABRIR O EXPONER A TEMPERATURAS £
DAREER TO HEAT ABOVE 100°C CONGER A PLUS DE 100°C Al SUPERIORES A 100°C R ;
FARA OPPNA INTE BATTERIET OCH UTSATT FARE  MA IKKE APNES ELR UTSETTES PERIGO  NACABRIR NEM EXPOR A TEMPERATURAS
DET [NTE FOR VARME OVER 100°C FOR VARME QVER 100°C SUPERIORES A 100°C
| NIET OPENEN, NIET BLOOTSTELLEN VAARA ALA AVAA AKKUA ALAKA KUUMENNA ATTENZIONE! NUN APRIRE O RISCALDARE AD UNA
ERL R S SITA YLI 100 ASTEEN LAMPOTILAAN MPERATURA SUPERIORE Al 100°C
E NAQ ABRA OU EXPONHA A VORSICHT! N|CHT REPARIEREN ODER ZERLEGEN,
FARLIG ygﬁ'ﬁrﬁg"ggﬁug‘%ﬁfggﬁygs PERIGO o eTD AGIA BE 1000 T WASSER IN BERUHRUNG BRINGEN
I8 =asl MLt 1007 04 JbEaH DIAAIR. ODER UBER 100°C ERHITZEN
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Photos of samples and markings
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Appendix 1
b 1
T;F%IEES Altitude simulation
P o L

e JE AR
11 Test procedure

ME PR

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at

ambient temperature (20£5°C).

IS HL S A F L AE PR B IR BE(2045°C) N, il AAAE/N T4 T-11.6kPalt) | ) R 2D/t
1.2 Sample status

FERVIRAS

b1# ~ b4#, at first cycle in fully charged states; b5# ~ b8#, after 25 cycles ending in fully charged

stares.

b1# ~ ba#, /L5 — MENRTAETEH; b5# ~ b8#, TEHE25MEMEL .

Mk g5

Sample No. Mass loss Residual Test
FE i gm S Before Testill i fif After Testill il /5 G SUES ocv . r‘e‘suilt
(M<1g: 0.5% FIRHE | Wt R
290%
Mass Voltage Mass Voltage 19sM<75g: 0.2% ( °)
FE A i 2 T L *itﬁil;ﬁa(g) T L M>75g: 0.1%)
(9) (V) (V)

b1# 201.99 8.726 201.96 8.720 0.015 99.93 (0]
b2# 201.83 8.730 201.78 8.725 0.025 99.94 (0]
b3# 202.35 8.739 202.33 8.734 0.010 99.94 (0]
ba# 202.10 8.724 202.06 8.718 0.020 99.93 (0]
b5# 200.93 8.736 200.85 8.731 0.040 99.94 (0]
b6# 202.35 8.729 202.34 8.723 0.005 99.93 (0]
b7# 201.79 8.728 201.76 8.722 0.015 99.93 (0]
b8# 201.28 8.719 201.26 8.713 0.010 99.93 (0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

e L- s V- #F5 D- iR R-OBER

F- 2k O- it BHR. k. e, K.

RC:R-039-B1
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Appendix 2
bk 2
Test Items | Thermal test
AT H T LI
11 Test procedure
M IR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C, The
maximum time interval between test temperature extremes in 30 minutes, This procedure is to be
repeated until 10 total cycles are complete, after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (2015°C).
H FEERT FLLAE IR BN 7242 C ISR T I AEAND T8N, R, FEIREE-4042°C 561 R IAEA /D
6N, P iR ] 4 T B f 1 9 30min, R A E EIR P IR E R0k, AR5, HHAEMER N
20+5°C &A1 FIBUE 241N
1.2 Sample status
FEAVIRAS
b1# ~ b4#, at first cycle in fully charged states; b5# ~ b8#, after 25 cycles ending in fully charged
stares.
b1# ~ ba#, {EHE—MEM T b5# ~ b8#, 1EFE25MEM T .
1.3 Result
MRS
Sample No. Before Testillix /i After Testillid 5 Ma;s IE.OSS Residual Test
FE S JiR R ocv result
Mass Voltage Mass Voltage (M<1g: 0.5% Pl % HL AL
FEm iR | JFEEHE | FEATE | JFEEHE _ (290%)
19sM<75g: 0.2%
(9) (V) (9) (V) _
M>75g: 0.1%)
b1# 201.96 8.720 201.96 8.537 0.000 97.90 o
b2# 201.78 8.725 201.78 8.548 0.000 97.97 o
b3# 202.33 8.734 202.32 8.543 0.005 97.81 o
b4# 202.06 8.718 202.04 8.538 0.010 97.94 0]
b5# 200.85 8.731 200.85 8.551 0.000 97.94 0]
b6# 202.34 8.723 202.30 8.539 0.020 97.89 0]
b7# 201.76 8.722 201.76 8.541 0.000 97.92 o
b8# 201.26 8.713 201.25 8.531 0.005 97.91 o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

E: L- )R V- #EFS D- R R- RS

F- ks O- it o< k. B, Tk,

RC:R-039-B1
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Appendix 3
fiis% 3
Test Items | Vibration
MTiH | =sh
11 Test procedure
UiEw
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal
wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell.
g HERRT L A [ 22 3R AE R B W BT b, RS IR IRS . IRBLIESZBIE L, PL7THZI I 2
200Hz, A5 FHECD BB 7THZ 9 — Mg, — MBI FFEEA5 70 B T A4S FUEAT Rl A=A
HAHEE ELA T ) AR 20K, 3/
1.2 Sample status
B
b1# ~ b4#, at first cycle in fully charged states; b5# ~ b8#, after 25 cycles ending in fully charged
stares.
b1# ~ ba#, TE58—MEIRTER T b5# ~ b8#, 1EH25NMEH 58 A7 i
1.3 Result
M4k
Sample No. Mass loss Residual Test
RS e Before Testilli F After Testill i /5 JRE AR OoCvV _result
N Tl E | gl R
(M<1g: 0.5% ~000%
Mass Voltage Mass Voltage 1gsM<75g: 0.2% (290%)
FEmiE | PR | FEMBE | JTERHEIE M>75g: 0.1%)
(9) V) (9 (V)
b1# 201.96 8.537 201.96 8.530 0.000 99.92 o
b2# 201.78 8.548 201.78 8.541 0.000 99.92 o
b3# 202.32 8.543 202.32 8.536 0.000 99.92 o
b4# 202.04 8.538 202.04 8.531 0.000 99.92 o
b5# 200.85 8.551 200.85 8.544 0.000 99.92 o
b6# 202.30 8.539 202.30 8.533 0.000 99.93 o
b7# 201.76 8.541 201.76 8.536 0.000 99.92 o
b8# 201.25 8.531 201.25 8.523 0.000 99.91 o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

E: L it

V- #5 D- i@k R- ¥ F-olRk: O- it o R, R, B, K.

RC:R-039-B1




A emEBRNEAERA

Shenzhen Precise Testing Technology Co., Ltd
Report No.: S-19090167A1 Page 9 of 15

Appendix 4
fii 4

Test Items | Shock
WATE | iy

11 Test procedure
AP IR

Test cells and batteries shall be secured to the testing machine, and each cell shall be subjected
to a half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. Large cells
may be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn

(or Acceleration(gn)= 100850

(Wj,which is smaller) and pulse duration of 6 milliseconds, large batteries

shall be subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)= J%,which is
smaller)and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks

UL ] 2 P P 0 P YR 7 [ 4 O S T 6 LS LA 91 50 4021 1E 3% 11
SRR, KT AEGEE RS, oI et 1 5 i I FEE 50gn R FR8 ) 1111 SE R ) 1E 3% b ah
S HiL I LB A9 150gn (ol 5 () e e MEDD 1020 E 5% P B e e, B ez Rb, o
HYB 2L 5 B I EB0gn (a5 e g ML) N kb R 1611 S5 R0 B TE X e bk, 45
A H b K P U2 E = A A B 1 PR 2 7 R 0 IE 7 1% = Ykl BEAE T 1A% =R
whiti, HAILZ 8.

1.2 Sample status
FEmARES
b1# ~ b4#, at first cycle in fully charged states; b5# ~ b8#, after 25 cycles ending in fully charged
stares.
b1# ~ ba#, TE5E—MERTER T b5# ~ b8#, 1EH25NMEH e AT
Result
1.3 .
]
Samplg No. Before Testillix il After Testilli 5 Ma;s lc? °S Residual Test
ﬁéﬂtllléﬁ% [ﬁifm% ocv ‘ result
Mass Voltage Mass Voltage (M<1g: 0.5% R | g R
> =, > =N >909
PR | JTRERIE | RERRE | JTERER | o voe o oo | B90%)
(9) (V) (9) (V) A
M>75g: 0.1%)
b1# 201.96 8.530 201.96 8.530 0.000 100.00 o
b2# 201.78 8.541 201.77 8.540 0.005 99.99 o
b3# 202.32 8.536 202.32 8.536 0.000 100.00 o
ba# 202.04 8.531 202.04 8.531 0.000 100.00 o
b5# 200.85 8.544 200.85 8.544 0.000 100.00 0]
b6# 202.30 8.533 202.30 8.533 0.000 100.00 o
b7# 201.76 8.536 201.76 8.533 0.000 99.99 0]
b8# 201.25 8.523 201.24 8.523 0.005 100.00 o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

e L- s V- 3G D- @A R- B3R F-olk; O- it HER. ek, EEcR. oK.

RC:R-039-B1
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Appendix 5
b1 5

Test Items External short circuit
T H G %

11 Test procedure
ilkrw s

The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1 ohm at 57+4°C, This short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, the cell or battery must be observed for a further six hour for the test
to be concluded.

TRFFIRIG I iR B A EAEST+4°C,  DUI RS B A TR i A IR B TA 357+4°C, AR5, FEICIRE
N, R HIE SR /N T O A BRI RO 2B R, Ar M B L i A 3 2 P 2 357 +4 °C 2 5 PR 4721
ANIFRAE, 0] RS B I 2B — 2D SR 6 AN NN A RE R 4 1

1.2 Sample status

FEAIRAS

b1# ~ b4d#, at first cycle in fully charged states; b5# ~ b8#, after 25 cycles ending in fully
charged stares.
b1# ~ ba#, fEFE—MEN TR, b5# ~ b8#, 1EF25MEH E A .

1.3 Result
M ES
Sample No. Max. External Temperature Test result Remark
[EE TR ToF it 2 T i il B2 ML Rk
(C)
b1# 57.6 0]
b2# 57.6 0]
b3# 57.4 (o)
b4# 57.6 0]
b5# 57.5 o
b6# 57.6 0]
b7# 57.6 o
b8# 57.5 0]

Note: D —Disassembly, R —Rupture, F —Fire, OT —Over Temperature, O —no disassembly, no rupture, no fire, no
Over temperature

. D- f#fE: R- % F- 2k OT- @id170°C: O- Tfffk. M. Tilek. A@id170C

RC:R-039-B1
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Appendix 6
bk 6
Test Items Crush #tJE/Impact f#d7
T H
11 Test procedure
AP PR
Crush #&

A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kN+0.78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or
more, or the cell is deformed by at least 50% of its original thickness, the pressure
shall be released.
RV S R Ll P L RS AE T AT ) 5% L o 5 IR AE 35— M s A2 1. 5em/s 1) 21818
BAT, BB NH= R kB 1k
(a)fE 1 J7ik %] 13kN+0.78kN:
(b) H it i L B 22 /DA $100mV
(C) LIt J& B AN A L LA T 22/ 50%
— HIR B KK Sy, R 100 mVEGE Bt &S T 813 50%, i ) SRR -
Impact i

(applicable to cylindrical cells not less than 18mm in diameter)

i

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm % 0.1 mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm
at the intersection of the bar and sample in a controlled manner using a near
Frictionless, vertical sliding track or channel with minimal drag on the falling mass.
The vertical track or channel used to guide the falling mass shall be oriented 90
degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm £ 0.1 mm diameter curved
surface lying across the centre of the test sample. Each sample is to be subjected to

only a single impact.

RC:R-039-B1
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Appendix 6
fiis% 6
Test Items Crush #tJE/Impact f#d7
T H
Cells and component cells meet this requirement if their external temperature does
not exceed 170°C and there is no disassembly and no fire during the test and within
six hours after this test.
(&M T BEAADNT IS AR B diith ) K i it so A re e it ~F T8 — P 1 L
HPE AT TR G, K EAAN15. 8Smmt0. 1 mmfK)316 B RAFEARFERE A B ith
OALE . ARE, KRNI, kg0, kIR MNO1 £2. 5 cmff) i BEVE A RE G . FEAITE
HATIRIRR, HAMRRERAIE170°C. HRIRE W G612, FESRITC AR
T KGR
1.2 Sample status
FEmARES
c1# ~ c5#, at first cycle at 50% of the design rated capacity; c6# ~ c10#, after 25
cycles ending at 50% of the design rated capacity.
c1# ~ cb#, TEE—MEMB0% I EE 75 & ; c6# ~ c10#, (£ 25 MEM50% I HE 75 & o
Result
1.3
A
Sample No. Max. External Temperature Test result Remark
LT AS) Fof ot 2R T e it 2 (°C) T 45 &1
cl1# 246 (0]
c2# 247 (0]
c3# 24.6 (0]
c4# 24 .4 (0]
c5# 246 (0]
c6# 245 (0]
cT# 247 (0]
c8# 24.6 (0]
co# 247 (0]
c10# 246 (0]

Note: D -Disassembly, R -Rupture, F-Fire, OT —Over Temperature, O- no disassembly, no fire, no Over

temperature

E: D- filffk; R- %%,

F-i2k; OT- #id170°C; O- LAk, ikt k. A#E170°C

RC:R-039-B1
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Appendix 7
b 7
Test Items Overcharge
T H i
11 Test procedure
A IR
When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or
22V, whichever is less. When the manufacturer's recommended charge voltage is more than
18V, the charging voltage of the test shall be 1.2 times maximum charge voltage. The charging
current is 2 times of the maximum charging current recommended by the manufacturer.
R SHERR 1 7 H AL AN B 18V, AR ) i /I 78 PP S S AR PR IR T 2Xb o B oK 7o H
RREE 222V, BOLPRUNE . W) FHEF e e i 18V, s IR R %y 1.21%
] Fbs e f KA L . 70 F AL SR 110 B oK e H L 214 o
1.2 Sample status
B
bO# ~ b12#, at first cycle in fully charged states; b13# ~ b16#, after 25 cycles ending in fully
charged states.
bO# ~ b12#, (EE—MEM T H;  b13# ~ b16#, 25 MEN B FH.
1.3 Result
M2 R
Sample No. Voltage Before test(V) Test result Remark
FE i D HT T 26 HL (V) M2 R w1
b 9# 8.727 0]
b10# 8.720 0]
b11# 8.726 0]
b12# 8.727 0]
b13# 8.732 0]
b14# 8.727 0]
b15# 8.728 o
b16# 8.731 o

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

M. D- A F- K O-LfRR. oK.

RC:R-039-B1
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Appendix 8
bk 8
Test Items Forced discharge
T H SeR A TBCFE
11 Test procedure
Wi
Each cell shall be forced discharged at ambient temperature by connecting it in series
with a 12V D. C, power supply at an initial current equal to the maximum discharge
current specified the manufacturer The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in series with the test cell,
Each cell shall be forced discharged for a time interval(in hours) equal to its rated
capacity divided by the initial test current(in ampere).
1E20+5° CIM IR E T, BN SRR 1 2V B F R B AT sl i, St B A iR
SEALEEA SR F IR G )8 R B S ORI HLUAL 8RR I TR 9 € 5 B R DAAGA UL
1.2 Sample status
FEmARTS
c11# ~ c20#, at first cycle in fully discharged states; c21# ~ c30#, after 25 cycles ending
in fully discharged states.
c11# ~ c20#, fE5—MERTE R  c21# ~ c30#, 1EE25 MG T2 H .
1.3 Result
bRR AT
Sample No. Voltage Before | Test result Sample No. Voltage Before Test result
TR test I 45 TR test I a5 A
I AT i R L I AT i R
V) V)
c11# 3.330 o c21# 3.346 (0]
c12# 3.333 o c22# 3.341 (0]
c13# 3.340 o c23# 3.337 (0]
cl14# 3.338 o c24# 3.346 (0]
c15# 3.347 o c25# 3.338 (0]
c16# 3.346 0] C26# 3.341 (0]
c17# 3.339 o c27# 3.338 (0]
c18# 3.342 o c28# 3.345 (0]
c19# 3.337 o Cc29# 3.337 (0]
c20# 3.344 o c30# 3.342 (0]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

E: D- iR F -k Ok, il k.
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Attention
1. ARG TR BRI Z7 .

The test report is invalid without the official stamp of the lab.

2. REAFHRZHHFER, PERIHEH KRS
Nobody is allowed to photocopy or partly photocopy this report without written
permission of the lab.

3. ARG RN TR

The test report is invalid without the signature of ratifier.

4. ARFIRETRL

The test report is invalid if altered.

5. G RIE T E I E AR TR A R, R S AT A P DA
If any test method is deviation from the designated test method, must be commented in
the test data sheet.

6. XM EH T AU, MTRBIREZ HEE+ARA RN RAR .

Objections to the test report must be submitted to lab within 15 days.

7. ARG DU 55T

The test report is valid for the tested sample only.

(il

8. ﬁﬁmﬂ%%*“NlAuiéﬂ—:\‘“z‘\‘ﬁﬁﬁu’ upssiﬂ—‘_\‘“ﬁﬁu’ “Fu%ﬂ—‘_\‘uz‘\‘ﬁﬁuo
As for the test result “N/A” means “Not Applicable”, “P” means “Pass” and “F” means
“Fail”.

9. AN G5 AS-19090167 AOK W 2 FIFN FRMERL, RIMEMER .
This report is the revision of the test report number S-19090167A0, the original report
is invalid.

RN 3 28 A MR AT PR 2 7]
Shenzhen Precise Testing Technology Co., Ltd.
JARABRINT G X A B BAK RO T IR i—te. “He. Thotk
F1 & F2 Building 1 & Office building, No. 9, Reservoir Road, Tangwei
Community, Gongming Street, Guangming New District, Shenzhen,
Guangdong, China
TEL: 0755-23084910
E-mail: precise@ptl-global.com
URL.: http://www.ptl-global.com

***j;li%é%:;ﬁ‘***

***END***
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